
Titre de catalogue: 

YSM, YA,YC 

F0R"M0ôa. YSM12-R•12·Y•12-J. YC-BS 
YC•BEC•YC-BC•YC-BJ 

33 

(13-15)--e 
(13-16)-e 
(t3-15) 

,1!,t-•:11.tJtif.,_lli.1f~L 1-ttit. 

'l'•n • ...,. 
FOR MOOB. YSM8-Y•12•Y 

YA-BEC•YA-BC 
YC-BEC-YC-SC 

-,.u-, •va. 6 

N° cliché 

FIG.1 

FOR MOOEl ~ 
YSM8-Y-·12•Y ~ 
YA-BEC•YA-BC 

~c-eec-~ s 

'-~~ ➔ 
8 

*MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

CYLINDER BLOCK 

N° Réf. 

1-1 
1-1 
1-2 
1-2 

1-2 
1-2 

1-2a 

1-2a 

1-3 
1-3 

1-3 
1-3 

1-4 
1-4 

1-4 
1-4 

6-20 
6-20 
1-5 
1-6 
1-7 
1-8 
13-15 
13-16 
1-9 
1-10 
1-11 
1-11 
1-11 

N° Pièce 

704271-01560 
704571-01560 
• 

104200-01201 
106100-01200 

104300-01200 
106300-01200 

106100-01210 

106300-01210 

101158-01220 
101158-01220 

104300-01200 
1 04300-01200 

104200-01240 
104200-01240 

103338-01240 
103338-01240 

(104200-02100) 
(104500-02100) 
104200-01690 
23414-160000 
104407-01630 
23414-160000 
(104211-61520) 
(104211-61530) 
23883-120002 
43400-500460 
104264-01330 
104564-01330 
104564-01331 

Désignation 

Black Ass'y, Cylinder 
Block Ass'y, Cylinder 
Block, Cylinder 298.41-241 h 
Block, Cylinder 358l-279h 
Stud, Cyl. Head 12d-122I 
Stud, Cyl. Head 12d-1221 

Stud, Cyl. Head 13d-1321 
Stud, Cyl. Head 13d-132I 

Boit, Cyl. Head 

Boit, Cyl. Head 

Nut, Cyl. Head Lock 12.6od-12t 
Nut, Cyl. Head Lock 12.6od-12t 

Nut, Cyl. Head Lock 25.4od-11t 
Nut, Cyl. Head Lock 25.4od-11 t 

Yanmar Page: 1 / 2 

Washer, Cyl. Head Lock Nut 20d-4t 
Washer, Cyl. Head Lock Nut 20d-4t 

Washer, Cyl. Head Lock Nut 22d-4t 
Washer, Cyl. Head Lock Nut 22d-4t 

Main Bearing 
Main Bearing 
Plug, Drain 16d-28.5I 
Packing 16, Drain Plug 
Pipe, Drain 27.7d-75.5I 
Packing, Drain Pipe 
Needle Bearing 
Spacer, Needle Bearing 
Plug M12 
Seal Washer 12 
Gasket, Cyl. Head 
Gasket, Cyl. Head 
Gasket, Cyl. Head 



Tttre de catalogue: 

YSM,YA,YC 

FC,♦R .. MÔÔEL YSM12-R,12-Y-12-J. YC8S 
YC0 BEC0 YC-BC • YC-8J 

33 

2A 

i: 1 ~-·:11.Utlf~lli..ffJ.tL 1--tt!.... 

I'•" ." .. 
FOR MODEl YSM8-Y,12•Y 

YA-BEC•YA-BC 
YC-BEC0 YCBC 

14 

........ ".. 6 

N" cliché 

FIG.1 

FOR MODEL ~ 
YSM8-Y,'12•Y ~ 
YA-BEC•YA-BC 
YC·BEC•YC-~ S 

__ ,,, 
8 

•MARK PARTS: NOT SOLO SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

CYLINDER BLOCK 

N° Réf. N° Pièce 

1-11 704200-01900 
1-11 704500-01900 
1-12 
1-12 
1-13 101204-01300 
1-13 103338-01300 
1-14 104271-01480 
1-14 104272-01480 
1-15 (104271-03200) 
1-15 104571-03200 
1-15 (104200-03180) 
1-15 (104200-03180) 
1-16 104271-03220 
1-17 104104-03060 
1-18 104104-03080 
1-18 104504-03080 
1-19 104104-03110 
1-20 104104-03120 
1-21 104104-03130 
1-22 104271-03230 
1-23 26557-040102 
1-24 26716-040002 
1-25 22217-040000 
1-26 104200-01490 
1-27 26116-060142 
1-28 22117-060000 
1-29 22217-060000 
1-30 26216-080222 
1-31 26716-080002 
1-32 22217-080000 
1-33 104271-01850 
1-33 104571-01850 
1-34 104200-44050 
1-34 104500-44050 
1-35 23873-030000 
1-36 46150-004530 
1-37 26116-080302 
1-37 26116-080302 
1-37 26116-080302 
1-37 26116-100352 
1-37 26116-100352 
1-37 26116-100352 
1-38 26116-080352 
1-38 26116-100402 
1-39 22217-080000 
1-39 22217-080000 
1-39 22217-100000 
1-39 22217-100000 
1-40 104271-07230 
1-41 26116-080162 
1-42 22217-080000 

Yanmar Page: 2 / 2 

Désignation 

Liner Ass'y, Cylinder 
Liner Ass'y, Cylinder 
Liner, Cylinder 90.Sod-1381 
Liner, Cylinder 105od-164I 
Packing (rubber) 3.1t-90.6od 
Packing (rubber) 3.1t-104.1od 
Cover, Cyl. Rear 154h-120W 
Cover, Cyl. Rear 154h-120W 
Pipe, Air Breather 9x385 
Pipe, Air Breather 9x460 
Pipe, (vinyl) 9x220 
Pipe, (vinyl) 9x220 
Protector, Breather Pipe 
Valve, Air Breather Check 22w-33I 
Plate, Breather Baffle 11 ?w-170I 
Plate, Breather Baffle 117w-1701 
Plate, Check Valve Fix 22w-34.51 
Retainer, Check Valve SSw-72I 
Packing, Plate 55w-721 
Clamp, Breather Pipe 
Screw M4x10 
Nul M4 
Spring Washer 4 
Packing, Rear Caver 114w-148h 
Boit M6x14 
Washer6 
Spring Washer 6 
Stud M8x22 
Nul MS 
Spring Washer 8 
Upper Caver 158w-19h 
Upper Cover 158w-19h 
Packing, Upper Cover 120W-1191 
Packing, Upper Cover 134w-1481 
T-plug Pt3/8 
Sender, C.w. Temp. 
Boit M8x30 
Boit M8x30 
Boit M8x30 
Boit M10x35 
Boit M10x35 
Boit M10x35 
Boit M8x35 
Boit M10x40 
Spring Washer 8 
Spring Washer 8 
Spring Washer 1 0 
Spring Washer 1 0 
Bracket, Eng. Sling 92w-66h 
Boit M8x16 
Spring Washer 8 



Titre de catalogue: 

YSM,YA,YC 

FOR"'MëôEL. YSM12-R,12-Y-12-J. YC-BS 
YC-BEC• YC-BC •VC-8J 

~ 37----i o 

8 

2A 

3-15)~ 
3-16)-el 
3-15) 

9 --,iil 

,l!,t-•:,,1.:t.•1$'.lfi-féftL i--tt-4.. 

i' .. r.. '"'"~ 
FOR MODB. YSMB-Y,12-Y 

YA-SEC•YA,BC 
YC-BEC•YC-BC 

14 

.... ., .,,~ 6 

N° cliché 

FIG.1 

FOR MOOEL ~ 
VSM8-V,·12•V ~ 
YA-BEC•YA-BC 

~c~:iQ 5 

'-1-! 
8 

1.MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

CYLINDER BLOCK 

N° Réf. N° Pièce 

1-1 
1-1 
1-2 
1-2 

1-2 
1-2 

1-2a 

1-2a 

1-3 
1-3 

1-3 
1-3 

1-4 
1-4 

1-4 
1-4 

6-20 
6-20 
1-5 
1-6 
1-7 
1-8 
13-15 
13-16 
1-9 
1-1 o 

704271-01560 
704571-01560 

104200-01201 
106100-01200 

104300-01200 
106300-01200 

106100-0121 o 

106300-01210 

101158-01220 
101158-01220 

104300-01200 
104300-01200 

104200-01240 
104200-01240 

103338-01240 
103338-01240 

(104200-02100) 
(104500-02100) 
104200-01690 
23414-160000 
104407-01630 
23414-160000 
(104211-61520) 
(104211-61530) 
23883-120002 
43400-500460 

Désignation 

Black Ass'y, Cylinder 
Black Ass'y, Cylinder 
Black, Cylinder 298.41-241 h 
Black, Cylinder 358I-279h 
Stud, Cyl. Head 12d-122I 
Stud, Cyl. Head 12d-122I 

Stud, Cyl. Head 13d-132I 
Stud, Cyl. Head 13d-132I 

Boit, Cyl. Head 

Boit, Cyl. Head 

Nul, Cyl. Head Lock 12.6od-121 
Nut, Cyl. Head Lock 12.6od-12t 

Nul, Cyl. Head Lock 25.4od-111 
Nul, Cyl. Head Lock 25.4od-11I 

Yanmar Page: 1 / 3 

Washer, Cyl. Head Lock Nut 20d-41 
Washer, Cyl. Head Lock Nul 20d-4t 

Washer, Cyl. Head Lock Nul 22d-4I 
Washer, Cyl. Head Lock Nul 22d-4I 

Main Bearing 
Main Bearing 
Plug, Drain 16d-28.5I 
Packing 16, Drain Plug 
Pipe, Drain 27.7d-75.5I 
Packing, Drain Pipe 
Needle Bearing 
Spacer, Needle Bearing 
Plug M12 
Seal Washer 12 



Titre de catalogue: 

YSM, YA, YC 

FÔÎr'MOI>Êl. YSM12-R•12-Y•12-J, YC-8S 
YC-BEC•YC-BC•YC-SJ 

33 

11 

2A 

fi!,l-•'J!1Jilf$.li-!UtL t-tt.t .. 

.... .,_ .,. .. 
FOR MOOEL Y$M8-V•12-Y 

YA-BEC•VA-BC 
VC-BEC•YC-BC 

14 

,. •• ., .,,.. 6 

N° cliché 

FIG.1 

FOR M00E1 ~ 
VSM8-V•·l2-Y ~ 
YA-BEC•YA-BC 

YC-8EC•VC-~ S --,., 
8 

&MARK PARTS: NOT SOLO SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

CYLINDER BLOCK 

N° Réf. N° Pièce 

1-11 104264-01330 
1-11 104564-01330 
1-11 104564-01331 

1-11 704200-01900 
1-11 704500-01900 
1-12 • 
1-12 
1-13 101204-01300 
1-13 103338-01300 
1-14 104271-01480 
1-14 104272-01480 
1-15 (104271-03200) 
1-15 104571-03200 
1-15 (104200-03180) 
1-15 (104200-03180) 
1-16 104271-03220 
1-17 104104-03060 
1-18 104104-03080 
1-18 104504-03080 
1-19 104104-03110 
1-20 104104-03120 
1-21 104104-03130 
1-22 104271-03230 
1-23 26557-040102 
1-24 26716-040002 
1-25 22217-040000 
1-26 104200-01490 
1-27 26116-060142 
1-28 22117-060000 
1-29 22217-060000 
1-30 26216-080222 
1-31 26716-080002 
1-32 22217-080000 
1-33 104271-01850 
1-33 104571-01850 
1-34 104200-44050 
1-34 104500-44050 
1-35 23873-030000 
1-36 46150-004530 
1-37 26116-080302 
1-37 26116-080302 
1-37 26116-080302 
1-37 26116-100352 
1-37 26116-100352 
1-37 26116-100352 
1-38 26116-080352 
1-38 26116-100402 
1-39 22217-080000 
1-39 22217-080000 

Yanmar Page: 2 / 3 

Désignation 

Gasket, Cyl. Head 
Gasket, Cyl. Head 
Gasket, Cyl. Head 

Liner Ass'y, Cylinder 
Linèr Ass'y, Cylinder 
Liner, Cylinder 90.5od-138I 
Liner, Cylinder 105od-1641 
Packing (rubber) 3.1!-90.6od 
Packing (rubber) 3.1!-104.1od 
Cover, Cyl. Rear 154h-120w 
Cover, Cyl. Rear 154h-120w 
Pipe, Air Breather 9x385 
Pipe, Air Breather 9x460 
Pipe, (vinyl) 9x220 
Pipe, (vinyl) 9x220 
Protector, Breather Pipe 
Valve, Air Breather Check 22w-33I 
Plate, Breather Baffle 117w-170I 
Plate, Breather Baffie 117w-170I 
Plate, Check Valve Fix 22w-34.5I 
Retainer, Check Valve 55w-72I 
Packing, Plate 55w-72I 
Clamp, Breather Pipe 
Screw M4x10 
Nul M4 
Spring Washer 4 
Packing, Rear Caver 114w-148h 
Boit M6x14 
Washer6 
Spring Washer 6 
Stud M8x22 
NutM8 
Spring Washer 8 
Upper Caver 158w-19h 
Upper Caver 158w-19h 
Packing, UpperCover 120w-119I 
Packing, Upper Cover 134w-148I 
T-plug Pt3/8 
Sender, C.w. Temp. 
Boit M8x30 
Boit M8X30 
Boit M8x30 
Boit M10x35 
Boit M10X35 
Boit M10x35 
Boit M8x35 
Boit M10x40 
Spring Washer 8 
Spring Washer 8 



Titre de catalogue: 

YSM, VA, YC 

2A 

--~-·Y!;t..ljif$.li-l'fJiL i"\t',t. 

"·"" .. ,.~ FOR MODEL YSM8•Y•12-Y 
VA-BEC•YA-BC 
VC-BEC-VC-BC 

14 

,. ... ~ ...... 6 

N° cliché 

FIG.1 

FOR MODEI. ~ 
YSM8-Y0·1z.y ~ 
YA-8EC0 VA-BC 

~~~~ 5 

'-1'~~ 
8 

•MARK PARTS: NOT SOLO SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

CYLINDER BLOCK 

N° Réf. N° Pièce 

1-39 
1-39 
1-40 
1-41 
1-42 

22217-100000 
22217-100000 
104271-07230 
26116-080162 
22217-080000 

Désignation 

Spring Washer 1 0 
Spring Washer 1 0 
Bracket, Eng. Sling 92w-66h 
Boit M8x16 
Spring Washer 8 

Yanmar Page: 3 / 3 



Tître de catalogue: 

YSM,YA,YC 

j 

.... ? •·~~ 
FOR MOOEL 

YSM8-Y•12·Y 
YA-BC, YC-BC 

~-~- .. ,a 1Jlf4-:ft'i·,~:f.cl t-1t1i... 

N° cliché 

FIG.2 

~

M81140-FOR MOOEl 
YSM 12-Y, YC--8C 

;i~ MB•45-•FOR MOOEl 
YSM 12-A, 12.-J 
YC-8EC, YC-8S 

(ae~'rc.,sT%.;-( ENG.) 

'1"1·~ ■ T"' ,<-·7 
OPTIONAL PARTS 

40 

tr•2 
l}-•3 
ll-,, 
0 

-!!MARK PARTS: NOT SOLO SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. Yanmar Page: 1 / 2 
CYL. SIDE COVER & LUB. OIL SYSTEM 

N° Réf. N° Pièce Désignation 

704271-01500 Cover Ass'y, Cyl. Side 
704571-01500 Caver Ass'y, Cyl. Side 

2-1 Cover, Cyl. Side 2701-351 
2-1 Cover, Cyl. Side 2671-361 
2-2 104271-34010 Body, L.o. Press, Contrai Valve M14-21I 
2-3 105582-34040 Spring, Adj. Valve 
2-4 24190-100001 Steel Ball 5/16 
2-5 104271-35130 Strainer, Lub. Oil 821 
2-6 104200-35280 0-ring, Strainer Caver 47.Sod 
2-7 104211-35270 Bowl, Lub. Oil Strainer 47.2d-35w 
2-8 26116-060162 Boit M6x16 
2-9 22217-060000 Spring Washer 6 
2-10 26117-060129 Boit M6x12 
2-10 26557-060142 ScrewM6x14 

2-11 104211-35120 Packing 66w-0.3t 
2-12 101304-32520 Rotor Ass'y, Lub. Oil Pump 
2-12 104500-32150 Rotor Ass'y, Lub. Oil Pump 
2-13 103338-32570 O-ring, Pump Cover 37.5d-2t 
2-14 103338-32070 Cover, Lub. Oil Pump 
2-15 26116-060122 Boit M6x12 
2-16 22117-060000 Washer6 
2-17 22312-050140 Parallel Pin 5x14 
2-18 22351-040016 Spring Pin 4x16 
2-19 104271-01410 Packing, Cyl. Side Cover 233I-0.St 
2-19 104571-01410 Packing, Cyl. Side Cover 267I-0.St 
2-20 26116-060402 Boit M6x40 
2-21 22117-060000 Washer6 
2-22 22217-060000 Spring Washer 6 
2-23 26116-080402 Boit M8x40 
2-23 26116-080452 Boit M8x45 
2-24 22117-080000 Washer8 
2-25 27225-060100 Plug 6x10 
2-26 124060-39451 Sender, Lub, Oil Press. 
2-26 105582-34400 Signal, Lub. Oil 
2-27 124160-01750 Cap, Oil 
2-28 101104-01760 Packing, Oil Cap 
2-29 106100-35090 Pipe Comp., Lub. Oil lnlet 
2-29 106300-35090 Pipe Comp., Lub. Oil lnlet 
2-30 104200-35070 Lock Nut, lnlet Pipe Comp. 
2-31 104271-34810 Dipstick, Lub. Oil 1281 
2-32 104211-39200 Pipe Comp. (cyl.~mounting Flange-cyl. Head), 

Lub. Oil. 
2-32 104571-39200 Pipe Comp. (cyl.-mounting Flange-cyl. Head), 

Lub. Oil. 
2-33 103854-39140 Boit 12, Pipe Joint 
2-34 23414-120016 Packing 12 
2-35 101147-59810 Boit 8, Pipe Joint 
2-36 23414-080012 Packîng 8 
2-37 124450-39240 Clamp, Lub. Oil Pipe 15w-7t 



Titre de catalogue: 

YSM,YA,YC 

32-

37 

na? .,.,~ 

FOR MOOEL 
YSM8-Y-12·Y 
YA·BC, YC•BC 

N° cliché 

FIG.2 

~ 
M8><40-FOR MOOEL 

VSM 12-Y, vc.ac ~c?~ MB·,45-•FOR MODEL 
YSM 1 2·A, 12-J 
YC•8EC. YC-8S 

(e.Ec'r~~., sT:.lT ENG.l 

23 

~ 

>r1·~•T"' ••-·~ 
OPTIONAL PARTS 

40 

it-•2 
[}-•3 
Il-., 
0 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. Yanmar Page: 2 / 2 
CYL SIDE COVER & LUB. OIL SYSTEM 

N° Réf. N° Pièce 

2-38 
2-39 
2-40 

2-41 
2-42 
2-43 

135400-01790 
121250-01990 
104264-39700 

104264-39710 
23010-012000 
23061-081000 

Désignation 

Plug M10 
Packing 10 
Pump Comp., Lub. Oil Evacuation "optional 
Pump Camp., Lub. Oil Evacuation "optional 
Pipe, Evacuation Bd-300I "optional Parts" 
Clamp, Pipe 12 "optional Parts" 
Pipe (vinyl) 8x1000 "optional Parts" 



Titre de catalogue: 

YSM,YA,YC 

\ 

40 

4~~1 

4"J 215.~:~22Li ~ 
7 

45- el (b_ ~ 

~:~ ~ i !~ 
~9 

38 
37 

•36 

16 
39 

10 

.,,._.,.iJiii*lli~t.. i ,u. 

N°cliché 

FIG.3 

3 

., 

lB!MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., ltd. Tous droits réservés. 

Titre du cliché. Yanmar Page: 1 / 2 
CYL. HEAD & DECOMPRESSION REMOTE CONTROL 

N° Réf. N° Pièce Désignation 

704271-11700 Head Ass'y, Cylinder 
704571-11700 Head Ass'y, Cylinder 

3-1 Head, Cylinder 124w-152I 
3-1 Head, Cylinder 136w-168I 
3-2 104211-11100 Suc. Valve 32d-94.8I 
3-2 104511-11100 Suc. Valve38.5d-111.5I 
3-3 104211-11110 Exh. Valve 27d-94.8I 
3-3 104511-11110 Exh. Valve 30.5d-111.5I 
3-4 104211-11120 Spring, Suc./exh. Valve 27.7od-41I 
3-4 104511-11120 Spring, Suc./exh. Valve 24.2od-40I 
3-5 124060-11160 Guide, Suc. Valve 12d-40I 
3-5 105282-11160 Guide, Suc. Valve 12d-40I 

3-5 124450-11160 Guide, Suc. Valve 13d-49I 
3-5 105582-11160 Guide, Suc. Valve 13d-49I 

3-6 124060-11170 Guide, Exh. Valve 12d-40I 
3-6 105282-11160 Guide, Exh. Valve 12d-40I 

3-6 124450-11170 Guide, Exh. Valve 13d-49I 
3-6 105582-11160 Guide, Exh. Valve 13d-49I 

3-7 104211-11180 Retainer, Valve Spring 28d-11.2h 
3-7 103338-11180 Retainer, Valve Spring 23d-12h 
3-8 101158-11190 Cotter, Valve Spring 11 d-9.5h 
3-8 27310-070000 Cotter, Valve Spring 11 d-9.5h 

3-8 103338-11190 Cotter, Valve Spring 11.Sd-11 h 
3-8 27310-080000 Cotter, Valve Spring 11.Sd-11 h 

3-9 104200-11350 Stud, Valve Rocker Arm Support 10d-76loa 
3-9 106100-11350 Stud, Valve Rocker Arm Support 1 0d-76Ioa 

3-9 1 04500-11350 Stud, Valve Rocker Arm Support 1 Od-80loa 
3-10 26216-080702 Stud, Fuel Injection Valve M8x70 
3-10 26216-080622 Stud, Fuel Injection Valve MBx62 
3-11 26176-080002 Nut MS, Fuel Injection Valve 
3-12 26736-100002 Nut M10, Valve Rocker Arm Support 
3-13 22351-060012 Spring Pin, Support Rocker 60awx12 
3-14 43600-500310 Cock 3/8, Drain 
3-15 22351-040010 Spring Pin, Bonnet 40awx10 
3-16 704200-11650 Arm Ass'y (suc), Rocker 
3-16 706500-11650 Arm Ass'y (suc), Rocker 
3-17 Arm (suc), Rocker 62.51 
3-17 Arm (suc), Rocker 661 
3-18 Bush, Suc. Rocker Arm 14od-141 
3-18 Bush, Suc. Rocker Arm 1 Sod-17I 
3-19 101158-11230 Screw, Valve Clearance M8x30 
3-20 26756-080002 Nut, V. Clearance Adj. 
3-21 704211-11660 Arm Ass'y (exh.), Rocker 



Titre de catalogue: 

YSM,YA,YC 

51 

FÏifMÔÔEL 
YSMS.R•12.R 

40 

·~~· •

42

:

41 

21 28ljJ
7 

as------/ . 1 

25 ' llf22 1 -----l'i 1 • 23 24 ,ri:, 

AS- êJ 50 \ ())._ , 0 

: ''1~ 
1 •,17 j 1,9 

1 

39 
16 

•36 

38 
37 

10 

.,~-"/f:3:Jtif$:lli~L. :t-tt4. 

3 

N° cliché 

FIG.3 

' 

2 

•1 

llMARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. Yanmar Page: 2 / 2 
CYL. HEAD & DECOMPRESSION REMOTE CONTROL 

N° Réf. N° Pièce Désignation 

3-21 704500-11660 Arm Ass'y (exh.), Rocker 
3-22 Arm (exh.), Rocker 62.51 
3-22 Arm (exh.), Rocker 661 
3-23 • Bush, Exh. Rocker Arm 14od-14I 
3-23 Bush, Exh. Rocker Arm 18od-17I 
3-24 101158-11230 Screw, Valve Clearance M8x30 
3-25 26756-080002 Nut, V. Clearance Adj. 
3-26 104200-11260 Support W /ball 35h-50I 
3-26 1 04500-11260 Support W/ball 40h-60I 
3-27 Steel Ball 3116 
3-28 104211-11370 Retainer, Valve Head 11 d-3.9t 
3-28 104511-11370 Retainer, Valve Head 12d-5t 
3-29 104271-11420 Cham ber (front) Ass'y, Precombustion 
3-29 104571-11420 Chamber (front) Ass'y, Precombustion 
3-30 Chamber (front), Precombustlon 29d-24h 
3-30 Chamber (front), Precombustion 32d-28.5h 
3-31 Pin, Front Pre-combus Chamber 
3-32 104200-11410 Chamber (rear), Precombustion 
3-32 103438-11410 Chamber (rear), Precombustion 
3-33 101204-11450 Packing, For Chamber 28.5od-0.5t 
3-33 101704-11450 Packing, For Chamber 31.8od-0.5t 
3-34 103854-11490 lnsulator, For Chamber 24.5od-1t 
3-35 101147-11900 Flange, Fuel Injection Valve 
3-35 704211-11520 Bonnet Ass'y 
3-35 704511-11520 Bonnet Ass'y 
3-36 Bonnet 95.5w-117 .51 
3-36 Bonnet 98w-134.51 
3-37 104200-11360 Knob, Bonnet 22d-32I 
3-38 1 04200-11850 0-ring, Knob 14.5d-1.5t 
3-39 22242-000140 Circlip 14, Bonnet Knob 18.3od-1t 
3-40 104211-037 40 Lever Comp., Decomp. 
3-41 • . Lever, Decomp. 46w-60I 
3-42 • . Fittings, Wire 
3-43 26113-050128 • . Boit M5x12, Decomp. Wire 
3-44 26753-050002 •. Lock Nut M5 
3-45 104200-03600 Shaft, Decomp. 
3-46 104200-03641 Spring, Decomp. 132od-24\ 
3-47 22312-030180 Parallel Pin 3x18 
3-48 22322-030160 Taper Pin 3x16 
3-49 24311-000070 0-ring 1a P7.0 
3-50 104200-11310 Packing, Bonnet 117.51-95.Sw 
3-50 104500-11310 Packing, Bonnet 134.5I-98w 
3-51 104214-03700 Wire W/botton, Decomp. 30001 



Titre de catalogue: 

YSM,YA, YC 

14 

11 

22 

15 ! ,.......--.;~------, 
Fb.R"'Môôa 

VSM12-R. 12-Y.12-J 
VC-BEC, 8C. BS. BJ 

2

~ 1 21 

20 l,) 

..... ., ... 1 12 
FOR MOt)EL 

(
VSMB-R, 8-Y, 8-J ) 
VA-BEC. ec, BS. BJ 

ll 1 <t-"/liJli«c.1i.~Jtt. t~A.. 

2 

•MARK PARTS: NOT SOLO SEPARATELY. 

"offidNÂL PÂRTs·· 

u 
28 

.... , ,ti,1 

FOR MODEL 

(
VSMB-R. 8-J\ 
YA-8S,VA-BJ} 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.4 

.... ., ...... 
FOR MOOEt. 

YSM8-Fl•12.•R 

29 

~••'7 •i-~ 
FOR MODEL 

YSM8-V 
VA-BEC 
VA•BC 

YSM12•V 
YC-BEC 
YC-BC 

FCM'tMôôa 
(
YSM1Z-R. 12-J\ 
YC.BS, YC-BJ / 

Titre du cfché. 

AIR INTAKE SILENCER & EXHAUST SILENCER 
Yanmar t"'agt,; 1 , -. 

N° Réf. N° Pièce 

4-1 
4-1 
4-1 
4-1 
4-2 
4-2 
4-3 
4-3 
4-4 
4-5 
4-6 

-.> 4-7 
4-6 
4-9 
4-10 
4-11 
4-12 -> 4-12 
4-13 

;:, 4-13 
4-14 
4-15 

-> 4-16 
4-16 
4-17 

-? 4-17 
4-16 

i) 4-19 
4-20 
4-21 
4-22 
4-23 
4-23 
4-24 
4-24 
4-25 
4-25 
4-26 
4-27 
4-27 
4-26 
4-29 
4-30 
4-31 
4-32 
4-33 

104271-12010 
104571-12010 
104271-12030 
104571-12030 
104211-12100 
104511-12100 
104211-12110 
104511-12110 
104271-12520 
26117-080169 
22217-060000 
104214-13521 
• 
124223-49300 
27233-250000 
104211-13060 
104211-13070 
104511-13070 
104211-13200 
104500-13200 
104211-13530 
104211-13560 
104214-13560 
104211-13600 
104271-13910 
104271-13910 
104571-13910 
104271-13920 
26116-080602 
22117-060000 
26716-060002 
104214-13540 
104514-13540 
104211-13200 
104500-13200 
26113-080402 
26113-060502 
22217-060000 
23114-141000 
23112-140000 
104211-13060 
104211-13530 
104211-13560 
26116-060602 
22137-060000 
26716-060002 

Désignation 

Pipe, Air lntake 38.1d-217.5I 
Pipe, Air lntake 42.7d-233.41 
Pipe, Air lnlake 36.1 cl-168I 
Pipe, Air lntake 42.7d-192I 
Packing, lntake Pipe 
Packing, lntake Pipe 
Elbow, lnlake Pipe 751 
Elbow, lntake Pipe 751 
Silencer, Air lntake 109d-113h 
BoltM6x18 
Spring Washer 8 
Elbow Comp., Water Mixing 
Mixing Elbow 17 
Joint 17, Pipe 
Plug 25 
Pipe, Exh. 43d-545I 
Elbow, Exh.130h-pt 1-1/2 
Elbow, Exh. 146h-pt 1-1/2 
Gasket, Silencer 70I-2t 
Gasket, Si\encer 87I-2t 
Silencer 1 00d-245I 
Clamp 61d-14t 
Joint, Mixing Elbow 
Joint, Mixing Elbow 
BoltM6x30 
Boit M6x30 
Boit M8x70 
Boit M6x60 
BoltM6x60 
Washer8 
NutM8 
Flange, Exh. "optional Parts" 
Flange, Exh. "optional Parts" 
Gasket 70I-2t "optional Parts" 
Gasket 87I-2t "optional Parts" 
Boit M8x40 "optional Parts" 
Boit M8x50 "optional Parts" 
Spring Washer 8 "optional Parts" 
Elbow, Exh. "optional Parts" 
Elbow, Exh. "optional Parts" 
Exh. Pipe 43d-545I "optional Parts" 
Silencer 100d~245I "optional Parts" 
Clamp, Exh. Pipe 61 d-14t "optional Parts" 
Boit M6x60 "optional Parts" 
Washer 8 "optional Parts" 
Nut M8 "optional Parts" 



Titre de catalogue: 

YSM, VA, YC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.5 
Titre du cliché. 

CAMSHAFT 

N° Réf. N° Pièce 

5-1 
5-1 
5-2 
5-2 
5-3 
5-3 
5-3 
5-4 
5-4 
5-5 
5-5 
5-6 
5-6 
5-7 
5-7 
5-8 
5-9 
5-9 
5-10 

104200-14010 
104500-14010 
104200-14100 
104500-14100 
103338-14190 
103338-14190 
174100-14190 
104271-14090 
104571-14090 
104200-14200 
103338-14200 
104200-14400 
104500-14400 
104200-76401 
104500-76400 
104300-76460 
24101-060044 
24101-060064 
26587-080122 

Désignation 

Camshaft 1901 
Camshaft 2121 
Gear, Camshaft 120d-25t 
Gear, Camshaft 140d-25t 
Key, Cam Gear 5w-38I 
Key, Cam Gear 5w-38I 
Key, Cam Gear 5w-35I 
Cam, Fuel Injection 9t 
Cam, Fuel Injection 9t 
Tappet 26d-54I 
Tappet 26d-67I 
Push Rad 6d-170I 
Push Rad 7d-2011 
Gear, Oriven Starting 40.5d·13t 
Gear, Driven Starting 54d• 12t 
Nut, Start Driven Gear 1 Bt 
Ball Bearing 6004 
Ball Bearing 6006 
Band Screw M8x12 

Yanmar Page: 1 / 1 



Tttre de catalogue: 

YSM,YA,YC 

36 
37 

Jl!:~{-•:ttUl~Wi.1W:t. i,~I,,.. 
lMMARK PARTS: NOT SOLD SEPARATELY. 

,. • ., fH 

N° cliché 

FIG.6 

FOR MOOS. VSMB•Y, 12-Y 
YA-BC. YC-BC 
T:7'/1, :i<,--,-~:,:,' 

(for marwal starting) 

18 

~f ,..,.., ... ~ 

FOR MOOEL 
33 

YSMB-Y, 12·Y (16-6) 
VA-Be, YC-BC 

20 

14 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

MAIN BEARING & CRANKSHAFT 

N° Réf. N° Pièce 

6-1 
6-1 
6-2 
6-2 
6-3 
6-4 
6-4 
6-5 
6-6 
6-6 

16-4 
19-12 
6-7 
6-7 
6-7 
6-7 
6-8 
6-8 
6-9 
6-9 
6-10 
6-11 
6-12 
6-12 
6-13 
6-13 
6-14 
6-14 
6-15 
6-15 
6-15 
6-15 
6-16 
6-16 
6-16 
6-16 
6-17 
6-17 
6-18 
6-18 
6-18 
6-18 
6-19 
6-19 
6-20 
6-20 
6-21 

704271-02500 
704571-02500 
• 
• 
104200-02120 
103338-02120 
102109-02190 
104211-02220 
104511-02220 
23883-180002 
43400-500510 
23414-180023 

(26226-100222) 
(26226-080252) 
104211-02020 
104511-02020 
704264-21700 
704564-21700 

105282-21100 
105582-21100 
103338-21140 
26152-100451 
22512-100300 
103338-21190 
101158-21290 
101300-21290 
104211-21200 
104511-21200 
104264-21591 
104564-21591 
104214-21590 
104514-21590 

104211-21600 
104511-21600 
104264-21401 
104214-21400 
104564-21401 
104514-21400 
104264-21530 
104564-21530 
104200-02100 
104500-02100 
104200-02110 

Désignation 

FI ange Ass'y, Mounting 
Flange Ass'y, Mounting 
Flange, Mounting 346h-126w 
Flange, Mounting 376h-139.5w 

Yanmar Page: 1 / 2 

Main Bearing, F\ywheel Side 60d-27 .5w 
Main Bearing, F\ywhee\ Side 70d-30W 
Pin, Main Bearlng Locker 3.5d-3.5I 
Oil Seal 60d-9t 
Oil Seal 70d-9t 
Piug M18 
Seal Washer 18 
Packing 8 

Stud M10x22 
Stud M8x25 
Packing, Mounting Flange 183w-209l 
Packing, Mounting Flange 195w-223I 
Crankshaft Ass'y 
Crankshaft Ass'y 
Crankshaft 
Crankshaft 
Weight, Balance 
Weight, Balance 
Washer, Balance Weight 23w-26I 
Boit, Balance Weight M1 Ox45 
Key, Flywheel 1 OW-30\ 
Key, Flywheel 8w-35I 
Key, Crank Gear 5w-1 Dl 
Key, Crank Gear 7w-13.5I 
Gear, Crankshaft 63.5cl-11t 
Gear, Crankshaft 72.5d-1 6t 
Flywheel W/ring Gear Camp. 
Fiywhee\ W/ring Gear Comp. 
F\ywheel W/ring Gear Comp. 
F\ywhee\ W/ring Gear Comp. 
Flywheel 270d-97w 
Flywhee\ 300d-108w 
F\ywhee\ 290d-97w 
Flywhee\ 318d-108w 
Ring Gear293.8d-1ot, Z=114 
Ring Gear 324.3d-1ot, Z=126 
F\ywhee\ 270d-97w 
Fiywhee\ 290d-97w 
Flywheel 300d-108w 
F\ywhee\ 318d-108w 
End Nut 
End Nut 
Main Bearing 48d-25w 
Main Bearing 57d-27.5w 
Thrust Bearing 59d-25t 



Titre de catalogue: 

YSM, VA, YC 

ll!Ed·-·:,r1Jt1."'flli.UL 1-tt-A... 
311EMARK PARTS: NOT SOLD SEPARATELY. 

............ 

N"cliché 

FIG.6 

FOR MODE!. YSM8•Y. 12.y 
YA-BC, YC.BC .. .:,.,.. ,.,-~~::,,­

lF11r m11riual starting) 

18 

~f 
YSMB-Y. 12-Y (16-6) 
YA-BC, YC-BC 

14 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

MAIN BEARING & CRANKSHAFT 

N11 Réf. N° Pièce 

6-21 
6-22 
6-23 
6-24 
6-25 
6-26 
6-27 
6-28 
6-29 
6-30 
6-31 
16-6 
6-33 
6-34 
6-35 
6-35 
6-36 
6-37 

104500-02110 
104211-02310 
104211-77080 
26116-080252 
22117-080000 
22217-080000 
26116-100352 
26116-100452 
26116-100402 
22117-100000 
22217-100000 
(26716-100002) 
22117-100000 
104211-02880 
104211-02860 
1 04511-02860 
101147-59810 
23414-080012 

Désignation 

Thrust Bearing 70d-2.5t 
Caver, Blind 1341-111 
Packing, Blind Caver 1341~0.3t 
Boit M8x25 
Washer8 
Spring Washer 8 
Boit M10x25 
Boit M10x45 
Boit M10x40 
Washer 10 
Spring Washer 1 O 
Nut M10 
Washer 10 
Pipe Comp., Breather 
Plate, Baffle 20W-50I 
Plate, Baffle 14w-50I 
Boit 8, Pipe Joint 
Packing 8 

Yanmar Page: z t :.: 



Titre de catalogue: 

YSM,YA,YC 

~;sTON a.N~ ul 
sléft~tlÀL <J1È'w 

.. 1 ,,:,,. 'llt'f;-1' 11111•1,-,-
No. t RING No.l RING No.3 fUNG 

,r,1"11,::,:,~o­
•1:,1' 

O\~ONTROL 
RING 

($j 
12 

*"~-•-,:.tJitf-t:.H'L•,"ë'f,{l. i-tt-J..,. 

N° cliché 

FIG.7 

11 

*MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

PISTON & CONNECTING ROD 

N° Réf. N° Pièce 

7-1 
7-1 
7-2 
7-2 
7-3 
7-3 
7-4 
7-4 
7-5 
7-5 
7-6 
7-6 
7-7 
7-7 
7-8 
7-8 
7-8 
7-8 
7-9 
7-9 
7-10 
7-10 
7-11 
7-11 
7-12 
7-12 

724070-22720 
704571-22720 

• 
724070-22500 
704571-22500 
• 

104200-22300 
103438-22300 
172100-22400 
124250-22400 
704200-23100 
704500-23100 

104200-23100 
103438-23100 
104200-23201 
104500-23201 
104200-23340 
103338-23300 

Désignation 

Piston W/ring 
Piston W/ring 
Piston 
Piston 
Ring Set, Piston 
Ring Set, Piston 
• . Piston Ring No.1 
• . Piston Ring No.1 
• . Piston Ring No.2 
•. Piston Ring No.2 
• . Piston Ring No.3 
• . Piston Ring No.3 
• . Piston Ring, Oil Contrai 
• . Piston Ring, Oil Contrai 
Pin, Piston 23d-63I 
Pin, Piston 28d-71 I 
Circlip, Piston Pin 24.5d-1.4t 
Circlip, Piston Pin 30d-1 .4t 
Connecting Rad Ass'y 
Connecting Rad Ass'y 
Connecting Rod 180.51 
Connecting Rad 219.51 
Bush, Piston Pin 25d-27w 
Bush, Piston Pin 31d-31w 
Boit, Connecting Rod 46.51 
Boit, Connecting Rod 59.51 
Bearing, Crankpin 45d-26w 
Bearing, Crankpin 49d-28w 

Yanmar Page: 1 / 1 



Titre de catalogue: 

YSM, YA, YC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.8 
Tftre du cliché. Yanmar Page: 1 / 2 
COOLING WATER PUMP, BILGE PUMP & KINGSTON COCK 

N° Réf. N° Pièce 

8-1 
8-2 
8-3 
8-4 
8-5 
8-6 
8-7 
8-8 
8-9 
8-10 
8-11 
8-12 
8-13 
8-14 
8-15 
8-16 
8-17 
8-18 
8-19 
8-19 
8-20 
8-21 
8-22 
8-23 
8-24 
8-25 
8-26 
8-27 
8-23 
8-24 
8-25 
8-26 
8-27 
8-28 
8-29 
8-30 
8-31 
8-32 
8-33 
8-34 
8-35 
8-36 
8-37 
8-38 
8-39 
8-40 
8-41 
8-42 
8-43 

104271-42000 

104211-42050 
124070-42060 
104211-42070 
104211-42080 
104211-42090 
104211-42100 
104211-42110 
104211-42120 
104211-42130 
22252-000300 
24107-062004 
26554-040062 
26554-040082 
124070-42400 
26347-080002 
124070-42410 
124070-42420 
104211-49060 
104211-49060 
104511-78780 
26117-080309 
22137-080000 
43662-010020 
104211-49080 
23000-022000 
43666-020951 
22724-800380 
43662-010020 
1 04211-49080 
23000-022000 
43666-020951 
22724-800380 
104214-46000 

124070-46820 
104214-46830 
104214-46840 
104211-42090 
104211-42050 
22312-030140 
26554-040122 
26557-040382 
123220-4691 o 
124223-46140 
123220-46920 
26554-060102 
123220-46951 
23010-015000 

Désignation 

C.w. Pump Ass'y 
Body, Pump 
Cam 18.9\-2.5t 
Shaft, Pump 15ct-771 
lmpeller, Pump 39.7d-19w 
Caver, Pump 5Bd-2.3t 
Packing, Pump Caver 58d-0.3t 
Oil Sea\ T c1 Ox25x7 
Plate, Water Shield 1 Bd-21 
Cover, Bearing 30d-1 t 
Spacer 16d-1t 
Circlip 30 
Bearing 6200zz 
ScrewM4x6 
ScrewM4x8 
Pulley, C.w. Pump 90d-18w 
NutM8 
Spacer, Pump Pulley 18d-8t 
Washer, Pump Pulley 18d-2.3d 
Joint Pt1 /4, Pipe 
Joint pt1/4, Pipe 
V-belt Hm19 Inch 
Boit M8x30 
Washer8 
Cack Camp., Kingston 1411 
Pipe, C.w. (kingston Cock~water Pump) 
Clamp 22, C.w. Pipe 
Caver, Strainer 
Screw 8x38 
Cock Camp., Kingston "optional Parts" 
Pipe, C.w. (kirgston Cock~water Pump} "optionat Parts" 
Clamp 22, C.w. Pipe "optianal Parts" 
Cover, Strainer "optional Parts" 
Screw 8x38 "optional Parts" 
Pump Camp., Bilge "optional Parts" 
Body, Bilge Pump "aptional Parts" 
Wear Plate "optional Parts" 
lmpe\ler "optiona\ Parts" 
Shaft, Bilge Pump "optional Parts" 
Packing, Wear Plate "optional Parts" 
Cam "optional Parts" 
Parallel Pin 3x14 "optianal Parts" 
Screw M4x12 "optional Parts" 
Screw M4x38 "aptional Parts" 
Strainer Ass'y, Bilge "optianal Parts" 
Pipe (vinyl), Bilge "optional Parts" 
Strainer "optional Parts" 
Screw M6x10 "aptional Parts" 
Cap, Pipe "optional Parts" 
Clamp 15, Bilge Pipe "optional Parts" 



Titre de catalogue: 

YSM, YA,YC 

1~ 

~ 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.8 
Titre du cliché. Yanmar Page: 2 / 2 
COOLING WATER PUMP, BILGE PUMP & KINGSTON COCK 

N°Réf. N° Pièce Désignation 

6-22 104211-02310 Cover, Blind 1341-111 
6-23 104211-77080 Packing, Blind Cover 1341-0.3t 
6-24 26116-080252 Boit M8x25 
6-25 22117-080000 Washer 8 
6-26 22217-080000 Spring Washer 8 
6-27 26116-100352 Boit M10x25 
6-28 26116-100452 Boit M10x45 
6-29 26116-100402 Boit M10x40 
6-30 22117-100000 Washer 10 
6-31 22217-100000 Spring Washer 1 0 
16-6 (26716-100002) Nut M10 
6-33 22117-100000 Washer 10 
6-34 104211-02880 Pipe Comp., Breather 
6-35 104211-02860 Plate, Baffle 20W-50I 
6-35 1 04511-02860 Plate, Baffle 14w-50I 
6-36 101147-59810 Boit 8, Pipe Joint 
6-37 23414-080012 Packing 8 
3-35 704511-11520 Bonnet Ass'y 
3-36 Bonnet 95.5w-117.5I 
3-36 Bonnet 98w-134.5I 
3-37 104200-11360 Knob, Bonnet 22d-32I 
3-38 104200-11850 0-ring, Knob 14.5d-1.5t 
3-39 22242-000140 Circlip 14, Bonnet Knob 18.3od-1t 
3-40 104211-037 40 Lever Camp., Decomp. 
3-41 • . Lever, Decomp. 46w-60I 
3-42 • . Fittings, Wire 
3-43 26113-050128 • . Boit M5x12, Decomp. Wire 
3-44 26753-050002 •. Lock Nut M5 
3-45 104200-03600 Shaft, Decomp. 
3-46 104200-03641 Spring, Decomp. 132od-24I 
3-47 22312-030180 Parallel Pin 3x18 
3-46 22322-030160 Taper Pin 3x16 
3-49 24311-000070 O-ring 1 a P7 .0 
3-50 104200-11310 Packing, Bonnet 117.5I-95.Sw 
3-50 104500-11310 Packing, Bonnet 134.51-98w 
3-51 104214-03700 Wire W/botton, Decomp. 3000I 



Titre de catalogue: 

YSM,YA,YC 

... r.t'fh 
FOR MOOEL 

YSM12-R, YSM12.J 
-.:c-ss.~ 

17 

~~ 
. ~3 

<:::: ~7 4~~ 7 16 
♦U ... •~.> 

I fOft MOOEL 6-1 
! YSM12-Y. 
1 YC-BEC. YC-BC 

\. 

F0R"î.t0DEL YSM8-Y, 12-Y 
VA-BEC. YA-BC. 

~;~~C.YC-SC 

~10 

©"-" 

N° cliché 

FIG.9 

RI 
'-? 

17 

7 
5 13 

... ,.., ... 1 

FOR MOOEL YSMB-Y. YA·BEC, YA-BC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

COOLING WATER SYSTEM 

N° Réf. N° Pièce 

9-1 
9-2 
9-3 
9-4 
9-5 
9-6 
9-6-1 
9-7 
9-8 
9-9 
9-10 
9-11 
9-12 
9-12 
9-12 
9-12 
9-13 
9-14 
9-15 
9-16 
9-17 
9-18 
9-19 
9-20 
9-21 
9-22 
9-23 
9-24 
9-25 
9-26 
9-27 
9-28 
9-29 
9-30 

104271-49090 
104211-49060 
104571-49090 
104511-49060 
104271-49100 
104571-49100 
104571-49120 
104571-49100 
104271-49110 
104571-49110 
104271-49150 
104211-49160 
104264-49210 
104264-49210 
104564-49210 
104573-49210 
104271-49310 
105583-49910 
22217-060000 
23000-022000 
23000-022000 
23000-025000 
26116-060162 
124220-09320 
23414-250031 
27210-200300 
123210-09310 
104211-49060 
124223-49300 
105582-49200 
104264-49150 
104211-49160 
26116-060302 
22217-060000 

Désignation 

3-way Joint 
Joint P\1/4, Pipe 
3-way Joint 13.8d-80I 
Joint P\3/8, Pipe 

Yanmar Page: 1 , 1 

Pipe (a), C.w. (c.w. Pump-3-way Joint) 470I 
Pipe (a), C.w. (c.w. Pump-cyl. Head) 5101 
Pipe (a), C.w. (c.w. Pump-cyl. Head) 570I 
Pipe (a), C.w. (c.w. Pump-3-way Joint) 5101 
Pipe (b), C.w. (3-way Joint-thermostat) 
Pipe (b), C.w. (3-way Joint-thermostat) 
Flange, Outlet 561-111 
Packing, Flange 561-0.51 
Pipe (d), C.w. (thermostat-mix. Elbow) 
Pipe (d), C.w. (thermostat-mix. Elbow) 
Pipe (d), C.w. (thermostat-mix. Elbow) 
Pipe (d), C.w. (thermostat-mix. Elbow) 
Clamp, C.w. Pipe 
Elbow Pt1/4 
Spring Washer 6 
Clamp22 
Clamp22 
Clamp25 
Boit M6x16 
Plug M25 
Packing 25 
Anticorrosive Zinc 20><30 
Packing, Anticorrosive Zinc 
Joint pt1 /4, Pipe 
Joint 17, Pipe 
Thermostat 27.3d-38h 
Caver, Thermostat 561 
Packing, Thermo. Caver 56I-0.St 
Boit M6x30 
Spring Washer 6 



Titre de catafogue: N°cïché 

YSM, YA, YC FIG.10 

•a 

~sl 
~~ /'1 5 ~ •6 9 

3 20 

1 

1! ~ 
24 

~ 17 

1 23 

' 22 
1 
i 2 

1 
' i/ / 

C· 

~ 
16 

18 

15 

11 

:111{-•'ll!!j!f$;Rli-1f.ftL i--lt"A.G 
•MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ud. Tous droits réservés. 

Titre du cfiché. 

FUEL INJECTION PUMP 

N° Réf. N° Pièce 

704271-51700 
704571-51700 

10-1 
10-2 104271-51100 
10-2 104571-51100 
10-3 174307-51170 
10-4 174307-51180 
10-4 174307-51181 

10-5 124950-51190 
10-5 724550-51520 
10-6 
10-6 711100-51540 
10-7 
10-8 
10-9 174100-54120 
10-10 124060-51300 
10-11 124550-51320 
10-12 124550-51341 
10-13 124550-51350 
10-14 103854-51251 
10-15 124950-51270 
10-16 104271-51450 
10-17 104271-51460 
10-18 104271-51500 
10-18 
10-18 
10-18 
10-19 124950-51510 
10-20 174307-51700 
10-20 
10-20 
10-21 124550-51370 
10-22 104271-51920 
10-22 104571-51920 
10-23 124220-51890 
10-24 104271-01950 
10-24 
10-24 

Désignation 

Pump Ass'y, Fuel Injection 
Pump Ass'y, Fuel Injection 

1 a.111110.1 • ... :,-• • • ■ 

Body, Fuel Injection Pump 16I-48w 
Plunger (wlbarrel) Camp. 15.9/6d-53.8I 
Plunger (wlbarrel) Camp. 15.9/6d-53.8I 
Retainer (a), Pklnger Spring 22d-4t 
Retainer (b), Plunger Spring 19d 
Retainer (b), Plunger Spring 19d 

Spring, Plunger 19d 
Guide Ass'y, P\unger 
• . Guide, Plunger 
• . Roller Set, Plunger Guide 
•• .. Roller (inner) 10d-9w 
•· .. Roller (outer) 15d-9w 
• . Pin, Plunger Guide Roller 7d-21.5I 
Valve W/seat, Delivery 
Spring, Delivery Valve 
Holder, Spring • 
Packing, 0elivery Valve 
Pin, Plunger Barrel 
Packing, Plunger Barrel 
Stopper, Plunger Guide 6d-5.3w 
Clip 30.9d 
Rack Comp., Fuel Contrai 
•. Pin, Rack 
• . Lock, Rack Pin 
• . Body, Rack 8d-27I 
Pinion, Fuel Contrai 
Shim Set, Adj. Plunger 
•. Shim (t=0.1) 
• . Shim (t=0.2) 
O-ring, De\iVery Valve 
Label, Fuel Injection Pump 
Label, Fuel Injection Pump 
Rivet, Name Plate 
Shim Set 
Shim0.373I 
Shim0.273I 



Titre de catalogue: 

YSM, YA, YC 

., 

-~-1:-•:,(i.ij!,~lidt. j~.(.G 

•MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.11 
Titre du cliché. 

FUEL INJECTION VALVE 

N° Réf. 

11-1 
11-2 
11-3 
11-3 
11-4 
11-5 
11-6 
11-7 
11-8 
11-9 
11-9 
11-9 
11-9 
11-9 

N° Pièce 

724060-53101 
704571-53100 

124770-53000 
104200-53080 
104500-53080 
113200-53110 
103854-53120 
113200-53120 
103854-53180 
172100-53200 
110250-53150 
• 

Désignation 

Valve Ass'y, Fuel Injection 
Valve Ass'y, Fuel Injection 

Yanmar Page: 1 1 1 

Body, Fuel Injection Valve 33.5w-4.61 
Valve W/case 
Holder, Fuel Injection Valve 29d-38.5I 
Holder, Fuel Injection Valve 32d-38I 
Spindle, Inter 5d-10.5I 
Spring, Valve 10.5d-301 
Holder, Valve Spring 11 d-6w 
Case, Valve Spring 22s-20W 
Packing, Valve Spring Case 22d-0.5t 
Shim Set 
• . Shim 11.5d-0.1t 
• . Shim 11.5d-0.2t 
• . Shim 11.5d-0.3t 
• . Shim 11.5d-0.5t 



Titre de catalogue: N° cliché Titre du cHché. Yanmar r-a.yc. 1 , ~ 

YSM, VA, YC FIG.12 FUEL OIL SYSTEM 

N°Réf. N° Pièce Désignation 

121370-55600 Strainer Comp., Fuel Oil 
121370-55601 Strainer Comp., Fuel Oil 
124790-55601 Strainer Comp., Fuel Oil 

12-1 Body, Fuel Oil Straîner 
12-2 104500-55710 Element, F .o. Strainer 
12-3 121370-55730 Bowl, F .o Strainer 
12-4 110250-55610 Retainer, Bowl 
12-5 102103-55520 O-ring 
12-5 24341-000440 O-ring 
12-6 101720-55750 Plug, Air Vent 
12-7 23418-060000 Packing 6, Air Vent Plug 
12-8 124790-55770 Plug M8 
12-9 23414-080012 Packing 8 
12-10 104271-55880 Bracket, F.o. Strainer 125I-62w 
12-11 26116-060142 Boit M6x14 
12-12 22217-060000 Spring Washer 6 
12-13 26116-080162 Boit M8x16 
12-14 22117-080000 Washer8 
12-15 104271-59070 Pipe (a), F.o. Strainer~f.o. Injection Pump 7751 
12-15 104264-59070 Pipe (a), F.o. Strainer~f.o. \njection Pump 5531 
12-15 104564-59070 Pipe (a), F .o. Strainer~f.o. Injection Pump 6331 
12-16 104271-59080 Pipe (b), Feed Pump-strainer 1101 
12-16 104571-59080 Pipe (b), Feed Pump-stralner 1251 
12-17 124070-52010 Pump, Fuel Feed 76.1 h 
12-18 124223-01850 Packing, Feed Pump SOI 
12-19 26216-060162 Stud M6x16 
12-20 22217-060000 Spring Washer 6 
12-21 26716-060002 NutM6 
12-22 105584-59090 Pipe (d), lnlet Feed Pump 
12-23 111154-51900 Plug, Air Vent M6-13 
12-24 180110-51910 Packing, Plug 
12-25 105582-59150 Boit MB, Pipe Joint 
12-26 23414-080000 Packing a 
12-27 124772-59660 Joint 
12-28 124772-59670 Nul, Cap 
12-19 23857-060000 Boit, Pipe Joint 
12-30 23414-120000 Packing 12 
12-31 103854-59200 Boit 12, Pipe Joint 
12-32 104200-59170 Packing 12 
12-33 104271-59140 Pipe, Fuel Overflow 560I 
12-33 1 04273-59140 Pipe, Fuel Overflow 560I 
12-33 104571-59140 Pipe, Fuel Overflow 6201 
12-34 101147-59810 Boit 8, Pipe Joint 
12-34 101147-59810 Boit 8, Pipe Joint 
12-35 23414-080000 Packing 8 
12-35 23414-080000 Packing 8 
12-35 23414-080000 Packing 8 
12-35 23414-080000 Packing 8 
12-35a 104884-59170 Packing 8 
12-36 105584-59850 Retainer (a), Overflow Pipe 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 



Titre de catalogue: N° cliché 

YSM, YA, YC FIG.12 

, .. ,s .. •i,~ 

fOR MODa 
8 YSM8•Y.12•V 

9 ~
Y.A.•SEC. YA-BC 
YC-sec, YCBC 
VSMBJ, YA.·SS 
YA-BS, YC-BS 

6-<il. 

7~-· 

Q-s 

2 

45 
3 

'Il:~. s"t'"' ••--~ 
"OPTIONAL PARTS" 

4 

33 

•• 1-•:,tj:ijlft,::Jli,•,'éttl t-l±-A..~ 
•MARK PARTS: NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

FUEL OIL SYSTEM 

N° Réf. N° Pièce 

12-37 124060-59900 
12-38 26557-060102 
12-39 105582-39150 
12-40 104271-59800 
12-40 104571-59800 
12-41 105582-59141 
12-42 105584-77961 
12-43 26557-050102 
12-44 83211-002013 
12-45 124070-59060 
12-46 105582-59190 
12-47 138603-59380 
12-48 23010-014000 

Désignation 

Clamp (b), Overflow Pipe 
Screw M6x10 
Clamp, Overflow Pipe 
Pipe, Fuel Injection 4501 
Pipe, Fuel Injection 5501 
Pipe, Fuel Return 
Clamp, F .o. Pipe 
Screw M5x10 

Yanmar i-age: ~, ,,_ 

Tank Ass'y (201), Fuel Oil "optional Parts" 
Pipe (f.o. Tank Outlet Side) 2000l "optional Parts" 
Joint "optional Parts" 
Nut, Cap "optional Parts" 
Clamp 14 "optional Parts" 



Titre de catalogue: 

YSM,YA, YC 

20 

IIE,,.~--.,,1 .. ~Ui.UL i-t!:-1.,,, 

N° cliché 

FIG.13 

,. .. .., "'""" FOR MODEL 

44 

YSM 8-Y. YSM12-Y 
YA-BEC. YA-BC 
YC-BEC, YC-BC 

~ ~1':'1,38 37 3~~-~ 
•MARK PARTS: NOT SOLD SEPARATELY. 39 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Tître du cliché. 

GOVERNOR MECHANISM 

N° Réf. N° Pièce 

13-1 
13-1 
13-2 
13-2 
13-3 
13-4 
13-5 
13-6 
13-6 
13-7 
13-8 
13-8 
13-9 
13-10 
13-11 
13-12 
13-13 
13-13 

13-14 
13-15 
13-16 
13-17 
13-18 
13-19 
13-20 
13-21 
13-22 
13-22 
13-23 
13-24 
13-25 
13-26 
13-27 
13-28 
13-29 
13-30 
13-31 
(2-18) 
13-32 
13-33 
13-34 
13-35 
13-36 
13-37 
13-38 
13-39 
13-40 
13-41 
13-42 

104271-61290 
104571-61290 

104271-61300 
26450-060182 
26450-060202 
22217-060000 
104271-66140 
104571-66140 
104271-66900 

• 
26117-050128 
104271-66920 
120220-03660 

26756-050002 
104211-61520 
104211-61530 
104211-61540 
104271-66150 
104271-66400 
22322-030180 
22322-030220 
104271-66010 
104571-66010 
104271-66040 
104271-66050 
120220-03660 
26756-050002 
104271-66510 
104271-66040 
104271-66520 
106500-44870 
26557-040082 
(22351-040016) 
104271-66550 

26667-100002 
26756-100002 
43400-500430 
104;?71-67100 
26116-060122 
22137-060000 

Désignation 

Support Ass'y, Governor Weight 
Support Ass'y, Governor Weight 
Support, Governor Weight 50W 
Support, Governor Weight 50W 
Weight, Governor 
Pin, Governor Weight 
Spindle, Governor 17d-57.1 I 
Boit (hexagonal Socket) M6x18 
Boit (hexagonal Socket) M6x20 
Spring Washer 6 
Lever {a), Governor 150.51 
Lever (a), Governor 173.51 
Handle Comp., Regulator 
Fittings, Wire 
Handle, Regulator 64I-35w 
Boit M5x12 
Screw M5x21 
ScrewM5x21 

Lock Nut MS 
Needle Bearing 11 d-9w 
Spacer, Needle Bearing 11 d-10W 
Cap 14d-2.5t 
Lever (b), Governor 571 
Shaft, Governor Lever 7d-53I 
Taper Pin 3x18 
Taper Pin 3x22 
Spring, Regulator 931 
Spring, Regulator 1411 
Boit, Lever Setting 
Handle, Regulator 1031 
Screw M5x21 
Lock Nut MS 
Lever, Eng. Stop 62I-S0h 
Boit, Mtg. Lever M8-26I 
Spring, Stop Lever 321 
Fittings, lnner Wire 
ScrewM4x8 
Spring Pin 4x16 
Adjuster Camp., ldle 611 
Body, Adjuster 461 
Pin, Adjuster 581 
Spring, Adjuster 631 
Washer, Adjuster 
Cap Nut M10 
Lock Nut M10 
Sea! Washer 10 
Bracket, Cable 1 00l-42w 
Boit M6x12 
Washer 6 

li:lllllldl ra.!:tç• 1 I ""' 



Titre de catalogue: 

YSM,YA,YC 

20 

,. ......... 
FOR MODEl 

,. •• ,. ♦!-:a 

N° cliché 

FIG.13 

44 

FOR MODEl.. 
YSMB-Y. YSM12-Y 
YA-BEC, YA-BC 
YC-BEC, YC-BC 

YSM8-R, 8-J, YA-BS, YA-BJ 
VSM12•R. 12-J. YC-SS. YC-SJ 

31 28 

29 

3B 

~~ 
1: .. -:-•:rli.iji-f:t;.a&UL*-tt.(.. 

5v~ 
IEMARK PARTS, NOT SOLO SEPARATELY. 39 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

GOVERNOR MECHANISM 

N° Réf. N° Pièce 

13-43 
13-44 
13-45 
13-46 
13-47 
13-48 
13-49 

26557-050102 
105582-67150 
105582-67190 
104271-67550 
104214-67110 
26557-050102 
22217-050000 

Désignation 

ScrewM5x10 
Cable, Eng. Speed 7281 
Lever, Accelerator 

Yanmar Page: 2 / 2 

Cable, Eng. Stop 3000l "optional Parts" 
Bracket, Cable 38I-19w "optional Parts" 
Screw M5x1 0 "optional Parts" 
Spring Washer 5 "optional Parts" 



YSM,YA,YC 

(19-48), 

(19-47) 

:,c:,;>;, ~;,~a-., 
ENGINE CONTROL 

:i:.,tc-,..1,,.__ 
To t:ontrol 111-v~r 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

f\r c11cne 

FIG.13A 

:,:,ia-... 1,,,_ 

CONTROL LEVER 

, ,rre au c11cne. Yanmar Page: 1 / 1 
MORSE-MADE REMOTE-CONTROL DEVICE [SPECIAL OROER PARTS] 

N° Réf. N" Pièce 

19-46 
19-47 
19-46 
19-49 
19-49 
13a-1 
13a-2 
13a-3 
13a-4 
13a-5 

104271-86100 
22137-060000 
26116-060122 
26557-050102 
26557-050102 
41730-000680 
41710-000400 
41710-000410 
41710-000790 
41710-000380 

Désignation 

Bracket, Cable 
Washer6 
BoltM6x12 
ScrewM5x10 
Remote-control Device "optional Parts" 
Lever Ass'y, Control "optional Parts" 
Clevis "optional Parts" 
Clamp, Cable "optional Parts" 
Ball Joint "optional Parts" 
Cable 4m "optional Parts" 



IIrre ae cara1ogue: 

YSM,YA,YC FIG.14 

19 cb 18 

~" 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

rtrre au cltché. 

MANUAL STARTING & P.T.O. SHAFT DEVICE 

N° Réf. N° Pièce 

14-1 104271-76340 
14-2 101400-76480 
14-3 104200-76500 
14-4 104211-76070 
14-5 104271-76330 
14-6 104271-76350 
14-7 104271-76300 
14-8 26116-060452 
14-9 26116-060222 
14-10 22217-060000 
14-11 22242-000200 
14-12 104271-76790 
14-12 104511-76790 

14-13 104271-76960 
14-14 104300-76460 
14-15 22512-070240 
14-16 104211-76680 
14-17 24101-060064 
14-18 104271-76590 
14-19 104511-76640 

Désignation 

Shaft, Starting 25d-116.5I 
Pin, Starting Shaft 9d-36I 
Seal, Oil 
Washer 36.5d-0.5t 
Gear, Hand Starting 
Roller Clutch 
Bracket, Starting Shaft 
Boit M6x45 
Boit M6x22 
Spring Washer 6 
Circlip 20 
Handle Camp., Starting (r-120) 
Handle Camp., Starting (r=150) 

Pulley, P .t.o. 
Lock Nut, P.t.o. Pulley 
Key7x24 
Oil Sea[ 12d-8t 
Ball Bearing 6006 
Gear, P.t.o. Shaft 62.5d-163.5I2=23 
Bush (p.t.o. Shaft) 36d-19w 

Yanmar Page: 1 / 1 



Titre de catalogue: 

YSM,YA,YC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N"cliché 

FIG.14 
Titre du cliché. 

MANUAL STARTING & P.T.O. SHAFT DEVICE 

N° Réf. 

14-1 
14-2 
14-3 
14-4 
14-5 
14-6 
14-7 
14-8 
14-9 
14-10 
14-11 
14-12 
14-12 

14-13 
14-14 
14-15 
14-16 
14-17 
14-18 
14-19 

N° Pièce 

104271-76340 
101400-76480 
104200-76500 
104211-76070 
104271-76330 
104271-76350 
104271-76300 
26116-060452 
26116-060222 
22217-060000 
22242-000200 
104271-76790 
104511-76790 

104271-76960 
104300-76460 
22512-070240 
104211-76680 
24101-060064 
104271-76590 
104511-76640 

Désignation 

Shaft, Starting 25d-116.5I 
Pin, Starting Shaft 9d-36I 
Seal,Oil 
Washer 36.5d-0.5t 
Gear, Hand Starting 
Roller Clutch 
Bracket, Starting Shaft 
Boit M6x45 
Boit M6x22 
Spring Washer 6 
Circlip 20 
Handle Camp., Starting (r-120) 
Handle Camp., Starting (r=150) 

Pulley, P.t.o. 
Lock Nut, P.t.o. Pulley 
Key7x24 
Oil Seal 12d-8t 
Ball Bearing 6006 
Gear, P.t.o. Shaft 62.5d-163.5I2=23 
Bush (p.t.o. Shaft) 36d-19w 

Yanmar Page: 1 / 1 



Titre de catalogue: N° cliché Titre du cliché. Yanmar Page: 1 / 1 
YSM,YA,YC FIG.14 MANUAL STARTING & P.T.O. SHAFT DEVICE 

N° Réf. N° Pièce Désignation 

14-1 104271-76340 Shalt, Starting 25d-116.5I 
14-2 101400-76480 Pin, Slarting Shalt 9d-36I 
14-3 104200-76500 Sea\, Oil 
14-4 104211-76070 Washer 36.5d-0.51 
14-5 104271-76330 Gear, Hand Starting 
14-6 104271-76350 Roller Clutch 
14-7 104271-76300 Brackel, Starting Shafl 
14-8 26116-060452 Boit M6x45 
14-9 26116-060222 Boit M6x22 
14-10 22217-060000 Spring Washer 6 
14-11 22242-000200 Circlip 20 
14-12 104271-76790 Handle Camp., Starting (r-120) 
14-12 104511-76790 Handle Comp., Starting (r=150) 

14-13 104271-76960 Pulley, P.t.o. 
14-14 104300-76460 Lock Nut, P.t.o. Pulley 
14-15 22512-070240 Key7x24 
14-16 104211-76680 Oil Seal 12d-81 
14-17 24101-060064 Ball Bearing 6006 
14-18 104271-76590 Gear, P.t.o. Shaft 62.5d-163.5I2=23 
14-19 104511-76640 Bush (p.t.o. Shaft) 36d-19w 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 



Titre de catalogue: 

VSM,VA,VC 

B 

Copyright© 2003 Yanmar Diesel Engine Co., ltd. Tous droits réservés. 

N° cliché 

FIG.15A 

14 

9 

5 

Titre du cliché. 

MANUAL STARTING [CHAIN] DEVICE (FOR VSMB-J & VSM12-J) 

N° Réf. N° Pièce Désignation 

15a-1 104211-03760 Lever (b), Decomp. 771 
15a-2 1 04511-03850 Wire, Decomp. 4501 
15a-3 104211-66040 Boit, Regulator Handle M6-16.8I 
15a-4 104271-67110 Bracket, Wire 
15a-5 104271-76010 Sprocket (driving) 55d-26w 2=12 
15a-6 104271-76020 Sprocket (driven) 55d-26w 2=12 
15a-7 121236-77340 Washer 0=25, T=4.5 
15a-8 26116-080122 BoltM8x12 
15a-9 25210-430420 Chain (roller) 43x42 
15a-10 104271-76120 Bracket (a), Starting Shalt 92W-223.5I 
15a-10 104571-76120 Bracket (a), Starting Shalt 92W-223.5I 
15a-11 104271-76270 Case, Bearing 20W 
15a-12 104271-76260 Bearing 32d-16w 
15a-13 104271-76280 Retainer, Bearing 46d-1.2t 
15a-14 22351-080032 Spring Pin 8awx32 
15a-15 26116-080252 BoltM8x25 
15a-16 22137-080000 Washer8 
15a-17 104271-76250 Shalt, Starter 20d-585I 
15a-17 104571-76250 Shalt, Starter 20d-615I 
15a-18 105584-76480 Pin, Starter Shalt 9d-36I 
15a-19 26450-060122 Boit M6x12 (hexagonal Socket) 
15a-20 22242-000200 Cîrclip 20 
15a-21 26116-080402 BoltM8x40 
15a-21 26116-100452 Boit M10x45 
15a-22 22217-080000 Spring Washer 8 
15a-22 22217-080000 Spring Washer 8 
15a-23 22137-080000 Washer8 
15a-24 26116-080452 BoltM8x45 
15a-25 26116-080652 BoltM8x65 
15a-25 26116-100702 Boit M10x70 
15a-26 26116-080252 Boit M8x25 
15a-27 22137-080000 Washer8 
15a-28 104271-07950 Spacer 
15a-29 22217-100000 Spring Washer 1 0 
15a-30 104271-76130 Bracket (b), Starting Shalt 
15a-30 104571-76130 Bracket (b), Starting Shaft 
15a-31 26116-080502 BoltM8x50 
15a-32 22217-080000 Spring Washer 8 
15a-33 26557-050082 ScrewM5x8 
15a-34 26557-050102 ScrewM5x10 
15a-35 22217-050000 Spring Washer 5 



Titre de catalogue: 

YSM,YA,YC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réseivés. 

r•1 

N° cliché 

FIG.15B 

44 

Tftre du cliché. Yanmar Page: 1 / 2 
MANUAL STARTING CHAIN DEVICE(YA-BC,YC-BC,YA-BEC & YC-BEC) 

N° Réf. N° Pièce 

15b-1 
15b-2 
15b-3 
15b-4 
15b-5 
15b-6 
15b-7 
15b-8 
15b-9 
15b-10 
15b-11 
15b-12 
15b-13 
15b-14 
15b-15 
15b-16 
15b-17 
15b-18 
15b-19 
15b-20 
15b-21 
15b-22 
15b-22 
15b-23 
15b-24 
15b-25 
15b-26 
15b-27 
15b-27 
15b-28 
15b-29 
15b-29 
15b-30 
15b-31 
15b-31 
15b-32 
15b-33 
15b-33 
15b-34 
15b-35 
15b-35 
15b-36 
15b-37 
15b-38 
15b-39 
15b-40 
15b-41 
15b-42 
15b-43 
15b-44 

104211-03760 
1 04511-03850 
104211-66040 
104271-76010 
104271-76030 
104271-76040 
121236-77340 
26116-080122 
25210-430420 
104273-76271 
104273-76290 
104273-76280 
22351-080032 
104273-76241 
104200-76401 
22512-050120 
22242-000180 
104273-76190 
145610-39290 
104271-76260 
104271-76280 
104273-76250 
104573-76250 
26557-050082 
22351-040012 
105584-76480 
26450-060122 
104273-76121 
104573-76121 
26116-080252 
26116-080402 
26116-100452 
26116-080452 
26116-080502 
26116-100702 
22137-080000 
22217-080000 
22217-080000 
22217-100000 
104273-76130 
104573-76130 
26116-080502 
22217-080000 
22252-000420 
24754-200010 
26116-080202 
22137-080000 
2n1 ?-080000 
26557-050102 
104273-76170 

Désignation 

Lever (b), Decomp. 771 
Wire, Decomp. 4501 
Boit, Regulator Handle M6-16.8I 
Sprocket (driving) 55d-18w Z=12 
Sprocket (driven) 55d-26w 2=12 
Collar 300d-1 OI 
Washer 25od-t4 
Boit M8x10 
Chain (roller) 43x42 
Case, Gear 
Packing, Gear Case 105w-0.5t 
Cover, Gear Case 105w-17t 
Spring Pin 8a1NX32 
Shaft (a), Startin9 
Gear, Starting 
Key 5x12, Start Gear 
Circlip 18 
Collar 27od-18I 
Collar 25od-4.5t 
Bearing 32od-16I 
Retainer, Bearing 46d-1.2t 
Shaft (b), Starting 20d-496I 
Shaft (b), Starting 20d-536I 
ScrewM5x8 
Spring Pin 4alNX12 
Pin, Starter Shaft 9d-36I 
Boit (hexagonal Socket) M6x12 
Bracket (a), Starting Gear Case 225.5I-198h 
Bracket (a), Starting Gear Case 242I-190h 
Boit M8x25 
Boit M8x40 
Boit M10x45 
Boit M8x45 
Boit M8x65 
Boit M10x70 
Washer8 
Spring Washer 8 
Spring Washer 8 
Spring Washer 1 o 
Bracket (b), Start Shaft 142.7w-90I 
Bracket (b), Start Shaft 154.6w-90I 
Boit M8x50 
Spring Washer 8 
Circlip 42 
Grease Cup 20x1 /8 
Boit M8x20 
Washer8 
Spring Washer 8 
Screw M5x10 
Cover, Chain 1391 



Titre de catalogue: 

YSM,YA,YC 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

N° cliché 

FIG.15B 

44 

Titre du cliché. Yanmar Page: 2 / 2 
MANUAL STARTING CHAIN DEVICE(YA-BC,YC-BC,YA-BEC & YC-BEC) 

N° Réf. N° Pièce Désignation 

15b-45 104407-44270 Boit M6/m8-581 
15b-46 22217-080000 Spring Washer 8 
15b-47 26116-060102 Boit M6x10 
15b-48 22137-060000 Washer6 
15b-49 22137-080000 WasherB 
15b-50 104271-07950 SpacerW72x22-20h 
15b-51 22242-000200 Circlip 20 
15b-52 24102-060044 Ball Bearing 6004u 
15b-53 24764-010000 Grease Nipple M6f 



Titre de cata/ ogue· 

YSM, VA, vc· 

Copyright © 2003 y anmar Diesel Engine C 

ill:".l 

o., Ltd. Tous droits réserv • es. 

N.,cliché 

FIG.16 
Titre du cliché. 

STARTING MOTOR 

Ni•îRé~f-:: ~N~•~p~iè~c•~i~~~&~G=E=N=E=RA==T=O=R==i~~~~~~~~~-=-=-=-=-=-=~~~=~~~=~~~~~

1 

16

-1 Yanmar P '" ,,.,,,1 

16-2 4211-77011 Désignation 

16-3 104211-77080 16-4 124550-77030 Starter 12v.1 Okw 
16-5 26226-100222 Packing, Startin 16-6 22117-100000 Cap, Tenninal g Motor83d-0.3t 

16-7 26716-100002 Stud M10x22 
16-8 121370-77200 Washer 10 
16-9 121250-77210 Nu! M10 
16-10 104271-77250 Ac Generator 
16-11 104271-77330 Cover Ac G 

1042 Bracket' • • enerator 

16-12 
7

1-77350 AdJ·u 1 , Generator 
16-13 26116-080302 V ser,V-belt 
16-14 22117-080000 -bel!Hm265 
16-15 22217-080000 Boit M8x30 • Inch 

16-16 26716-080002 Washer 8 
16-17 26116-080202S NpringWasher8 

16-1
8 

22217-080000 ut M8 
16-19 22117-080000 Boit M8x20 
16-20 

26116
·080102 WSpring Washer 8 

16-21 26116-080202 asher 8 
16-22 22217-080000 Boit M8x10 
16-22 124070-77800 Boit M8x20 
16-23 

12407
0-77801 ~pring Washer 8 

16-24 26557-050162 use Box (20a) 
16-25 22217-050000 Fuse Box (30a 
16-25 46150-003660 Screw M5x16 ) 
16-26 46150-003680 FSpring Washer 5 

16-27 104271-77920 use 20a 
16-28 124770-77940 Fuse (30a) 
16-29 

1240
70-77950 Wire Harness 

16-30 121370-77950 Protector W 16-31 124070-81160 ~lamp, Wire"e Harness 
46150-004530 S=~~lator' Voltage er Umt, Tacha Sender, C.w. T meter "optionat p " emperature "opt· arts 1onal Parts" 



Titre de catalogue: 

YSM,YA,YC 

10Pf10NM. PARTS> 

4 
! 

cP 

13 
toP'TidNÂL PÂiiTSl 

~ 
i 6 

• BLACK 

~U---• BLICl----j.J---7 
,., 
,,.,.,.~.,.-.,,...a,. œ. 11"'•1:t- 0.011,i,t-.i. 
"'"'· .,._.,.a..©. œ. ,!)a>••t.,.,.::,;,:-,,,-c: 

t•?•-•l>m)&~ O.O!G•:11•=-+!_,..) 

9 

l!?~-•\Smla-,,. G ..... .,,.,.,.,.C..,m,..I •~,._..,,.,._, ..,.,_ 
.&'l:H•,• 1 :,-~-•l•.ktl~" a ..... ,,.,.,.f'C,....,.l TA.CHO METE!'I BLIZZER 

_ -:-- L.O. PRESS.SIN. o--:tA-'i'. ·l-"'•-'~"'"''"'"-,,.,: {OPTIONI 
.;.,1,ÎtR·TEMP.SW. l07•- ,n .. , • .,,. o,a,,lld1-,. -t,,...,._.,,., (1.11(11~1, ..... u ..... .,.,,., 

•,(~========~ N?•-•ll .. )J:'"t'OG•-•-1. ""..,..,._.,,.,ooœ,o'(-)(■ ,i,.,.::,;, 

ÎÀéHo "MàÊR SENDER 
.!:!!m! 
TOia! ,....,.ta_ Dl i.. .... v ca- t. ,J;" •NI .t nm ,D u<:ed 0.002. ""m•. 
G...:11 m ,.,,., IOf1$1th .......... "' Olt.as ~- 21 •nd ~ 
bnvtt, up to ...., •uNdlng. 

21flt7m) - tom,.. 
15flCSmJ - 40n,,... 

9tl(2.5ml .. 20mm' 
,u-l.<111 thln 3m: J,j().-f' 1nd S - 5,.,..,. - ••- .. 1"""'1"""·' 
(L) .i..u !han ibn; NO. f; nd I' - ,,.,.,. -• - .. 2"""'1""n.l 

•;<-·'lliJtl.~li,'r;itl, 11#:A.. 

N° cliché 

FIG.17 

Ref. NO. 9. 10 

"STANDAR-o pÂfifs·· 
For MODEI. 

VA-BEC. YC-BEC 
YA0 BS, YC.8S 

··oPftdNÂL PÂRÎs .. 
FOR MOOEL 

YSMB-R. YSM12-R 

> 

10 

f 
... , ... ~,, .. 
PUSH SW . 

.......... 
C.W. TEMP .. 
L.O. PRESS 

l!MARK PARTS: NOT SOLO SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Titre du cliché. 

INSTRUMENT PANEL 

N° Réf. N° Pièce 

104271-91000 
104271-91001 

17-1 104271-91010 
17-2 104271-91030 
17-3 124770-91040 
17-4 46150-001110 
17-5 124070-91250 
17-6 124070-91290 
17-7 124070-01200 
17-7 124070-91300 
17-8 124070-91350 
17-8 104271-91351 
17-8a 104271-91910 
17-9 123310-77640 
17-10 22724-800380 
17-10 22724-800380 
17-9 123310-77640 
17-10 22724-800380 
17-11 124070-91100 
17-11 104571-91100 
17-11 104571-91101 
17-4 46150-001110 
17-12 124770-91500 
17-12 124070-91520 
17-13 124070-91550 

Désignation 

Panel Camp., Instrument 
Panel Camp., Instrument 
Panel, Instrument 1991-81 
Wire Harness, Panel 
Lamp, Pilot 12d 
• . Bulb 12v-3w 
Switch W/key 
•. Key 
Switch, Push Butten 
Switch, Push Button 
Buzzer 
Buzzer 
•. Caver 
Swltch, Battery 
Screw, Battery Switch 
Screw, Battery Switch 
Swltch, Battery "optional Parts" 
Screw, Battery Switch "optional Parts" 
Tachometer "optional Parts" 
Tachometer "optional Parts" 
Tachometer "optional Parts" 
Bulb 12vR3w "optional Parts" 
Wire, Extension 3m "optional Parts" 
Wire, Extension 6m "optional Parts" 
Wire, Open "optional Parts" 

Yanmar Page: 1 / 1 



Titre de catalogue: 

YSM, YA, YC 

..... "· ,,,,_,. 
ldlt gear. reverH 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

,..,,,. a"•• 
StNIW, n11utral 

.,,,, .,,. 
Bus'h. sholtst 

,.,. ....... ~ 

Shall, tdlf.t gear 

--~ ~ ... 
Gear, thrusl 

. ,._,, ,.,.,.. 
S11911, thrust 

,o-
Claw 

... 
Plu11 

1,,0- P,l!,_.,.~ 
COV11r 1u·v 



Titre de catalogue: 

YSM, YA,YC 

0 

anmar Diesel E • Copyrigh1 © 2003 y ng1ne co., Ltd. Tous droits réservés. 

2 

15 

Zl 

24 1!22 23 25 24 
, 1 1 , j 

21 

JJ 
. 3234 31 ~ 

33 •17 35 

4 
30 

28~~~ 
45 ~ 29 

26 

44 

1-43 

0 0 

11:,.:-•Yfi.lP. •MARK .H<PJt~!JcL ,t-\l:A. 
PARTS, NOT SOLD SEPARATELY. 

35 

1 

~-7->,7'@.~ 

~ 
41.,, 1s lj 

40 19 20 

•• ,.., .,.i, .. 

FOR MODEL 
YSMB-Y,12-Y 
YA.•BtE)C•YC·B(EIC 



Titre de catalogue: 1 0.IUIIQI ■ .,.:::,,...• ■ • • 

YSM, VA, YC 

~35 ~34 33 
lJP'-37 , 

L_36 1 • 
-,J' 33 

30 

, 32· 

. 
29 «27 

26 ! 
~ !~, 

' 

13 

12 

22 

19 
23 

.,, <-'111.!ll-~lli'i'f!l:L 1-1!-,1.. 4 

;<MARK PARTS, NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 



Titre de catalogue: 

YSM, YA,YC 

~ 2 

'". 0i~:.' /v. 
8 ; ~ .... ~~~~ 1(1 

10 ' :- -- \ -- ··~ i, 
1 \\ \ '-r-- • ;/8&·. ~_,c 12 

///"'--...,,__,, \\'---"--___, ___ i ' s/_ ,,, -~ 13 

----.__1 1 .[/Q;t!@ 
21 ~ « 

18 • r , \2 / ! /~ /,,/ C C-13 

17 1i6 ,u ~ ------ // /·' 
:~ 23 ------✓ 1/ 

6 
,' l 

14 19 '-" (22-13) 
20 

Ref. NQ. 34-37 

"oV°T,c:fNAL PARTS·· 
MQDEL YSMB-lGIR 

YSM12.-IGJR , 
36 

25 
24 

2 

4 Ref. NO. 26-30 

"sTAN6AAo PÂRTs­
MODEL YSM8-{G)Y 4 8-J 

YSM12-IG)Y•12-J 
YA-YC (~,) 

··oPti'ONÂL Pi.ÎrrS'" 
MOOEL YSM8-(GIR 

YSM12-IGJR 

34 

38 

2B 

Ref. NO. 31-33 

"STÎNDA.Ro PAÂÏ-s·· 
MOOEL YSMB•J• 12-J 

··oPf'rôNAL PÂRîS" 
MODE!. YSMB-IG)R 

YSM12-IG)R 

31 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

Yanmar Page: 1 / 1 



Titre de catalogue: 

YSM, VA, YC 

//' 

((! ln '1: 
\\_Ji 

Copyright © 200 • ltd Tous droits réservés. D• sel Engme Co., . 3 Yanmar ie 

;p.11.,Mo'ôa VSM&-{G)Y 
FOR YSM 12-{G!V 

®-----10 

r-9 

r-- 6 

13 
;tt?'Y,,'t'li-

""QPÎIQNAL 

PÂRTs" 
FOR MDDEL 

VSMB-R 
YSM12-R 

l dllllldl r-ayc. 1 ' 1 



Titre de catalogue: 
Ti:lllllldl raye. 1 , 1 

YSM, VA, YC 

2 

4 

6 
~.,,e-•:,(j,Jil{:$: •;t,.; 
aoMARK PA 11/i,âl:L 1-lt.t. 

RTS· NOT 5 . OLD SE PARATELY. 

Copyright © 2003 y anmar Diesel En • gme Co Ltd ·, - Tous dr •t • o1 s reservés. 



Titre de catalogue: 

YSM,YA,YC 

Copyright© 2003 Yanmar Diesel Engine Co., Lld. 

@------13 

~ 

-----

" Il 

@-12 

Tous droits réservés. 

6 

Yanmar Page: 1 11 

15 

19 

~

14 

18 

20 26 

~21 

/22 Q-27 

23 28 

~24 

liJ'.:-•:nt:Jil.«,:U:~:itL j;-tt'A,., 

., MARlC PARTS, NOT SOLD SEPARAT ELY. 



ae cara,ogue: ,,cre 

YSM,YA,YC 

3 

~ 
~\ .. 

• . . . 
27 ':::':··~ .. 

~1' 

4 

4 

•• 
11 

014~, 

• 5 

4 

14 
0 

6 •• 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

IIFI 

32 

.. 

Yanmar Page: 1 / i 

16 

22 

15 

7 

28 

K-tt 

'~_.:t-= 
~ 13 13 



11111;:, ue caia,ogue: 

YSM,YA,YC 

33 

1 
25 

1 

28 

1 
24 

26 

' 

*'<-•y t± .li/. f.~l!IC'Ett L i -li' A-. 
!!!MARK PARTS: NOT SOLD SEPARATELY. 

10 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

llr:T 

34 
1 

12 

11 

29 

17 18 

15 

14 

13 

3 4 5 

4-1 
2 

Yanmar Page: 1 / 1 

38 



t trre ae catatogue: 

YSM, VA, YC 

'ôe:,-a fü -

~ 

ô-9-22 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

ill'l 

Yanmar Page: 1 / 1 

l-1 .J 
7-2 

8-4 

11-2 u1111--12-2 

16-11 

!9f,.t-•'/liJfi.f;t,:ff'i~:0: L 1-ttJ\..o 
"'MARK PARTS, NOT SOLO SEPARATELY. 



, ,rre ae catalogue: Yanmar Page: 1 / 1 
YSM,YA,YC 

1-11 1-21 
i 
9-23 

~? 
9-11 12-5 

2-19 

19-10 

'Î î 1 
1 

3-33 3-34 3-38 

1 
4-13 

~ 
2-13 

1-26 

~ ~ 
2-11 2-6 

19-30 4-2 

(0}--2-28 

~12-18 

0-21-21 

6-7 i î î 
13-39 1-10 6-6 

•,. .:- •:, rJ:.lflf*lltif;/ftt L 1-tt,{, .. 
'"MARK PARTS, NOT SOLD SEPARATELY. 

Copyright© 2003 Yanmar Diesel Engine Co., Ltd. Tous droits réservés. 

IIP 




